United States . Office of Research and| EPA/600/R-00/063
Environmental Protection Development ! June 2000

Agency Washingion, DC 20460 http://www.epa.gov

1

Arsenic Removal from
Drinking Water by
Coagulation/Filtration and
ime Softening Plants

R







EPA/600/R-00/063
June 2000

Arsenic Removal from Drinking Water
by Coagulation/Filtration
and Lime Softening Plants

i

by

Keith A. Fields
Abraham Chen
Lili Wang

Battelle
Columbus, OH 43201-2693

Contract No. 68-C7-0008
Work Assignment 2-09

for
Work Assignment Manager

Thomas J. Sorg
Water Supply and Water Resources Division
National Risk Management Research Laboratory
Cincinnati, OH 45268

National Risk Management Research Laboratory
Office of Research and Development
[...]
As (total soluble) we we wh R®
As (particulate) we we wh R®
As(lll) we we wih
As(V) we we wi
Al (total) we we w w w w w w, R® w
Fe (total) we we w w w w w w, R® w
Mn (total) we we w w W wi w w, R® w
Al (dissolved) wie W, R®
Fe (dissolved) wh w, R®
Mn (dissolved) we W, R®
Alkalinity we w we w w w we w w
Sulfate we w we w w w we w w
NO,-NO, (N) we w we w W w we w w
TOC we :
Turbidity we w wh w w w w w w
pH we w we w w w we w, R® w
Hardness we w we w w w we W, R® W

Ca Hardness we w w® w w w we w, R® w

Mg Hardness woe w we w w w we w, R® w
TCLP Metals ‘ S
Percent Moisture S
pH S
As (total) S
Fe (total) S

(a) = Duplicate samples collected and analyzed.

W = Water samples collected from the inlet, prefiltration, and after filtration locations.

R = Supernatant discharge water sample.
S = Siudge samples; three collected at Plant C.
Empty cells indicate no samples taken.

3.3.3 Recycle Supernatant
Water/Supernatant Discharge
Sampling Procedure

Figure 3-4 shows an instruction sheet for performing re-
cycle backwash water and supernatant discharge sam-
pling. Because both total and dissolved As, Al, Fe, and
Mn were analyzed, the procedure for recycle superna-
tant water/supernatant discharge sampling was similar to
that for arsenic speciation, except that the steps for col-
lecting samples in bottie C were omitted.

3.3.4 Sampling Procedure for Other
Water Quality Parameters

All other water quality parameters identified in Tables 3-3
and 3-4, were analyzed using samples either in botiles A,
B, and C or in bottles provided by Wilson Environmental
Laboratories (i.e., bottles D, E, F, and G). All botiles D,
E,F, and G were filled directly from sample taps and
preserved according to the respective analytical methods.

13

These sample bottles along with bottles A, B, and C
were placed in the original coolers with ice packs and
shipped via Federal Express to Battelle.

3.4 Analyti:cal Procedures

The analytical procedures used for this project were
described in 'Section 4.0 of the QAPP prepared by
Battelle (1998). Table 3-5 presents a summary of all
analytical methods used. All of the methods used are
standard EPA methods. Analyses of As, Al, Fe, and Mn
in water samples were accomplished by ICP-MS using
EPA Method 200.8. ICP-MS was chosen as the method
for As, Al, Fe, and Mn analyses because it had a low
method detection limit (MDL) and was a relatively low-
cost method (about $35/sample). ICP-MS analyses were
conducted on a Perkin Eimer Sciex Model 6000 equipped
with a crossflow pneumatic nebulizer and an automatic
sampler. Yitrium (*°Y) was added to all samples as an
internal standard to correct for instrument drift. Because
arsenic is monoisotopic, all measurements were made at
a mass/ charge ratio of 75. To eliminate an appreciable




Step 1; ) Step 2- important Note:
(ch:l é? ?;armﬁp])‘lli_ra\g K;Jnmgtr outet _L—Put on gloves DO NOT RINSE ANY BOTTLES!
P T8 : e THEY CONTAIN PRESERVATIVES!
Step 3: Step 4:
Prepare the syringe

Collect water sample

B

a) Avoid agitation b) Fill bottle A Fill and empty syringe to rinse
ep 5:
Collect filtered sample
<>
[
p reservative t 1
(H2804)
P —
a) Refill syringe b) Attach filter to syringe c) Fill bottie B d) Cap tightly; shake (about 15 seconds)
and waste 10 drops
Step 7:

Step 6: otep /2
Fill in all blanks on chain-of-custody form

Collect resin-tregted sample

Ics

a) Fill resin column from bottle B;
drain column to rinse; repeat
{waste approx. 40 mL)

Preservative

(HNOy

b) Drain column into bottle C;
repeat (collect approx. 20 mL)

Step 8:

Pack and ship sample: \

II|II[ [=

a) Tighten caps of all bottles  b) Tape cooler before shipping

Figure 3-3. Instruction Sheet for Arsenic Field Speciation

14




ggetoigcycle backwash water Step 2: Impor‘&antf Note:
or supernatant discharge Put on gloves ‘DO NOT RINSE ANY BOTTLES!!
sampling point THEY CONTAIN PRESERVATIVES!!

Step 3: Step 4: i
Collect water sample Prepare the syringe
a) Avoid agitation b) Fill bottle A Fill énd empty syringe to rinse
Step 5:
Coliect filtered sample
75
a) Refill syringe b) Attach filter to syringe c) Fill bottle B
and waste 10 drops :

Step 6: Step 7: '
Fill in all blanks on chain-of-custody form

Pack and ship samples
[}

a) Tighten caps of b) Tape cooler before shipping
all bottles

Figure 3-4. Instruction Sheet for Recycle Supernatant Water/Supernatant Discharge Sampling

15




Table 3-5. Summary of Analytical Methods for Arsenic Treatment Study

Analytical Laboratory

Sample Matrix Analyte Method
Aqueous (including samples collected at the As (total) EPA 200.8 Battelle ICP/MS
plant inlet, before the filtration process, after the Total Al EPA 200.8 Battelle ICP/MS
filtration process, and supernatant water from Total Fe EPA 200.8 Rattelle ICP/MS
sludge settling pondsflagoons that was recycled Total Mn EPA 200.8 Battelle ICP/MS
or discharged) Alkalinity EPA 310.1 Wilson Environmental
pH EPA 150.1 Wilson Environmental
Turbidity EPA 180.1 Wilson Environmental
Hardness EPA 215.1/242.1 Wilson Environmental
(o EPA 375.4 Wilson Environmental
TOC EPA 4151 Wilson Environmental
NO,/NO,” EPA 353.2 Wilson Environmental
Sludgs Water content ASTM D 2216 Wilson Environmental -
pH SW-846 9045 Wilson Environmental
TCLP metals SW-846 1311 ‘ Wilson Environmental
Total As SW-846 3051, 6020 Wilson Environmental
Total Fe SW-846 3051, 6020 Wilson Environmental

interference from a chloride molecular species (“Ar*Cl),
all ion current data at m/e 75 were corrected using
chloride measurements in all samples, and the MDL was
0.1 ug/L. As. All the unfiltered water samples (i.e., in bot-
tle A) were digested using EPA Method 200.8 prior to
analysis. Filtered water samples (i.e., in bottles B and C)
were analyzed directly without digestion. Wilson Environ-

16

mental Laboratories in Westerville, OH, was subcon-
tracted to perform all other chemical analyses. QA/QC of
all methods followed the guidelines provided in the QAPP
(Battelle, 1998) and the data quality in terms of preci-
sion, accuracy, MDL, and completeness is discussed in
Section 5.0 of this report.




4. Results and Discussion

This section presents the results of the treatment plant
selection process, which resulted in the selection of two
coagulation/filtration plants, referred to as Plants A and
B, and one lime softening plant, referred to as Plant C. in
addition, results from water and residuals sampling and
analysis at Plants A, B, and C are summarized and dis-
cussed. Complete analytical results from long-term water
sampling at Plants A, B, and C are presented in Appen-
dices A, B, and C, respectively.

4.1 Plant Selection

The plant selection process consisted of identifying po-
tential treatment facilities, contacting these facilities via
telephone, and conducting initial site visits during which
source water samples were collected and analyzed. Ini-
tially, a list was prepared consisting of six potential coag-
ulation/filtration treatment facilities and two lime soften-
ing facilities. These potential candidate facilities were
contacted to discuss the study and determine details of
plant operation. Each facility was evaluated and as-
signed an overall plant rating based, in order of impor-
tance, on source water arsenic concentrations, source
water type, available manpower to conduct the year-long
study, availability of historical arsenic data, and plant
size. Selection was based primarily on source water ar-
senic concentrations, and preference was given to facili-
ties with arsenic concentrations greater than 20 pg/l.
Another major consideration was the availability of man-
power, because the year-long study would require signi-
ficant resources. Also, it was desirable to have historical
arsenic analytical data, fairly large facilities (i.e., >20,000

people served), and to have a mix of plants using ground
water and/or surface water sources.

From the eight initial plants, three plants (two coagula-
tionffiltration and one lime softening) were selected for
site visits and source water sampling (Plants A, B, and C
in Table 4-1). The same plants that were selected for the
initial site visits also were selected for the subsequent
phases of the study. Results from source water sampling
at each of the three facilities are presented in the sec-
tions that follow.

4.2 Plant A

Water and residual samples were collected and analyzed
at Plant A, a coagulation/filtration plant, during three
phases of the study. The first phase consisted of source
water sampling used to help determine if the plant should
be considered for additional phases. Source water sam-
pling at Plant A was performed in February 1998. Fol-
lowing source water sampling, the second phase of the
study was initiated. This second phase consisted of
weekly water sampling for a 4-week period in April 1998
and was designed to determine if the sampling locations
and proposed. water quality analyses were appropriate
for the third phase, long-term evaluation. The third phase
was initiated in June 1998 and continued through June
1999. This long-term evaluation consisted of weekly sam-
pling and analysis of process water at three locations
throughout the treatment process. Also, arsenic speci-
ation sampling was conducted every fourth week. The
third phase of the study also included residual sample

Table 4-1. Initial List of Treatment Facilities Identified for the Study
Source Water Arsenic Source Water Arsenic
Concentration, July 1994 Concentration, March 1995 Population Source
Plant ID Process (ng/L) (ug/L) Served Historical Data  Water Type
A C/F NS 66.9 2,500,000 Yes swW
B C/F NS 33.2 65,000 Yes Sw
C LS 33.2 52.5 35,000 Yes GwW

C/F = coagulation/filtration.

GW = ground water, NS = not sampled.
LS = lime softening. i

SW = surface water. ;

17




collection and analysis. Recycle supernatant water sam-
ples from the settling pond were collected monthly begin-
ning in November 1998, and three sludge samples were
collected during a single sampling event from a de-
watered sludge pond.

4.2.1 Plant A Description

Plant A began operation in December 1986 and can
treat up to 600 million gallons of water per day (mgd).
However, based on discussions with plant personnel, the
average plant flowrate is approximately 420 mgd. This
plant uses ozonation, coupled with coagulationffiltration
for water treatment. Figure 4-1 is a schematic diagram of
the treatment process at Plant A.

During treatment, the influent water is split into four treat-
ment trains immediately prior to ozonation and the trains
are recombined prior to distribution. At the design flow-
rate, the treatment process takes approximately 40 min-
utes. Typically, it takes approximately 1 hour for raw
water to be processed. The treatment process consists
of the following major elements:

» Screening. The raw water is passed through a
screen with a 2-inch mesh to remove debris.

Ozonation. Ceramic diffusers are used to feed
1.5 mg/L of ozone at the influent of the unit. There
is approximately a 5-minute contact time. Ozona-
tion is used for disinfection and microflocculation
to improve filtration and control taste and odor.
The plant produces approximately 13,000 Ib/day
of ozone with six generators.

¢ Rapid Mixing. 1 to 2 mg/L of ferric chloride and
1 to 5 mg/L of cationic polymer are mixed with the

water.

Flocculation. Flocculation occurs in three basins
placed in series with approximately 8.5 minutes of
contact time.

Filtration. Filtration is accomplished with a high-
rate filter (13.5 gpm/ft?). The filter media is anthra-
cite coal (1.5 mm effective size) and a thin layer of
pea gravel. Typically, backwashing occurs every 6
to 40 hours (average 20 hours) and the backwash
water is sent to settling ponds. Supernatant water
is fed into the water treatment plant influent. Back-
washing accounts for approximately 2% of plant
flow.

Chlorination. Chlorine is added during the treat-
ment process for disinfection. The treatment plant
chlorinates in order to maintain approximately

2 mg/L of residual chlorine.

4.2.2 Initial Source Water Sampling

Source water for Plant A is supplied primarily via an
aqueduct system that carries ground water and surface
water runoff from the Sierra Nevada Mountains. This
water is collected and stored in a series of eight reser-
voirs. The aqueduct is enclosed for 200 miles between
the last of the eight reservoirs and the water treatment
plant. Due in part to the high arsenic concentrations in
the source water, a water treatment facility was con-
structed in 1995 at the inlet of the last reservoir. This
plant doses 3 to 7 mg/L of ferric chloride and a cationic

Rapid Rapid
Mixing Mixing
Screening Ozonation Basin1 Basin 2 Flocculation Filtration
Raw i -
Water-—-—jk N o
T~ [+
V|
N
Ozone
i — Finished
Diffusers Gravel Water
Oxygen Generator FeCl3 C|2
Cationic
Polymer .
«___Settling Pond
Recycle Backwash Water Backwash Water
Sludge to Hazardous Waste Facility
Figure 4-1. Schematic Diagram of Plant A Treatment Process

18




polymer into the reservoir, which is used as a large
settling basin. The reservoir is relatively effective at re-
moving arsenic. The long-term average arsenic concen-
tration in the source water prior to entering the raservoir
is approximately 25 pg/L and the reservoir effluent has
an average arsenic concentration of 8 to 10 pg/L. The
reservoir treatment plant is not considered part of Plant A
and is not included in the sampling phases of this study.

An initial site visit to Plant A was conducted February 3,
1998, during which time source water samples were col-
lected. The total arsenic concentration during the initial
sampling event was 10.4 pg/L. Particulate arsenic ac-
counted for 2.4 pg/l. of the total arsenic concentration,
and soluble arsenic, primarily arsenate, accounted for
the remaining 8.0 ug/L of the total arsenic. The particu-
late arsenic is probably attached to the iron, which was
detected at a concentration of 170 ug/L. The As(V) con-
centration was 7.9 yg/L and the As(lll) concentration
was 0.1 pyg/L, which is consistent with what would be
expected for a surface water source. Table 4-2 presents
the analytical results from the source water sampling.

Although the total arsenic in the source water at this plant
was below the desired concentration of 20 pg/L, it was
selected for incorporation into the preliminary sampling
and long-term evaluation phases. Selection of Plant A was
based on the very large size and the availability of re-
sources at the facility to conduct the long-term sampling.

4.2.3 Preliminary Sampling

During the preliminary sampling phase of this study,
water samples were collected at three locations within

the treatment iplant: IN, PF, and AF. The IN samples
were collected from a tap located after initial screening
and after the supernatant from the sludge settling lagoons
had been recycled. The PF and AF samples were col-
lected from sample taps located on treatment train two of
the four parallel trains at Plant A. The PF sampling tap
was located after flocculation and just prior to filtration.
The AF sampling tap was located after filtration and prior
to final chiorine addition and distribution. Figure 4-2 is a
process flowchart for Plant A that shows sampling loca-
tions within the treatment process and the associated
sample analyses performed at each location.

Alkalinity, turbidity, pH, total aluminum, total iron, total
manganese, TOC, and total arsenic analyses were per-
formed on samples collected each of the four weeks at
each of the three sampling locations. Arsenic speciation
was conducted once during the preliminary study on
samples collected from each sampling location. Soluble,
and particulate were determined as part of the arsenic
speciation, as,well as the species (arsenite and arse-
nate) making up the soluble fraction of the total arsenic.
Table 4-3 presents the results of the 4-week preliminary
sampling period.

Results from the preliminary sampling eventis indicated
that inlet total, arsenic concentrations ranged from ap-
proximately 12 to 17 pg/L. As found during the initial
source water sampling, the total arsenic in the source
water was primarily As(V) and contained only minor con-
centrations of As(lll) and particulate arsenic. As would
be expected, the species of arsenic did not vary during
the treatment process. The average total arsenic remov-
al by Plant A was approximately 48% during preliminary

Table 4-2. Source Water Analytical Results at Plant A (February 3, 1998) -

Primary Duplicate Average
Parameter Unit Sample Sample Concentration
Alkalinity mg/L.® 98 95, 97
Sulfate mg/L 44 44 44
Turbidity NTU 0.67 0.68 0.68
pH — 8.1 8.1 8.1
Hardness mg/L® 104 93.5 08.8
Ca Hardness mg/L® 74 65 . 70
Mg Hardness mg/L¥ 29 29 29
Total Al ng/t <400 <400 ! <400
Total Fe pg/l. 160 180 170
Total Mn ug/L <20 <20; <20
NO,-NO, (N) mg/L® 0.12 0.13 0.13
TOC mg/L 1 2. 1.5
As (total) pg/L 11.1 9.6 104
As (total soluble) Hg/L 7.3 8.6 8.0
As (particulate) Hg/L 3.8 1.0 2.4
As(lHl) ug/L ND 0.2 0.1
As(V) pg/L 7.3 8.4 7.9

(a) As CaCoO,.

{b) Combined NO,-N and NO,-N.
ND = not detected.

NTU = nephelometric turbidity units.

19




SLUDGE SENT TO HAZARDOUS

WASTE LANDFILL

As (total), water content,
==p>  pH, TCLP metals

'

SETTLING PONDS

RECYCLE
BACKWASH WATER

MONTHLY

:

As(dissolved and total), ¢ - -

SCREENING

Plant A

Coagulation/Filtration
Design Flow: 600 mgd

WEEKLY

pH

As (total), Alkalinity, pH,
TOC, Turbidity, Total Al,

As(total), As (III), As (V) TOC, Turbidiy, T
otal Fe, To

Treatment Train

LEGEND

Water Sampling
Location

@ Sludge Sampling
Location

Disinfectant Addition
Point

OZONATION @

v v v v

RAPID MIXING
BASIN #1

RAPID MIXING
FeCl, > BASIN #2 FILTRATION

FeCl,

FLOCCULATION

Cationic Polymer——

DA: Cl,

Unit Process

Chemical Added to
Unit Process

As (total), Alkalinity, pH,
» TOC, Turbidity, Total Al,

As(total), As (II), AS (V) ommmmunuc-s - Total Fo. Totai Mo
> 10

Backwash Water

FILTRATION

As (total), Alkalinity, pH,
» TOC, Turbidity, Total Al,

As(total), As (III), As (V) < ot Fa et
ot e, Total

NOTE: DA: Cl,
Four treatment trains operate in
parallel at this plant. These trains

split immediately before ozonation

and recombine prior to distribution.
Sample locations 2 and 3 are located in
Treatment Train 2.

DISTRIBUTION
SYSTEM

Figure 4-2. Process Flow Diagram and Sampling Locations at Plant A




‘pajoslep jou = N
*ajqeoldde jou = yN
"uone|} Jeye = 4y ‘uoneslyesd = 4d Jejul=N|
“0oeD sy (9)
*86/6/t U0 uade) alam sajdwes ajeoldng (e)

€9 97 YT
VN VN YN VN VN VN VN VYN YN 9 97 gL /6 (N sy
20 20 €0
VYN VN VYN VN WN VN VN YN VN 10 20 20 =/6r () sv
wN VN WN N VN VN VN WN WN mn . m b /6t (evenoed) sy
. . o . _ ey |89 8L A R o fatant '
VN VN VN VN ¥N ¥N VN VN ¥N 9 g7 ozl =16r {elanjos [ejo)-sy
6 £l 99} L 95t vl gl zol ghl L9 58 Lel /6 (a100) s
b 98 g'et
2 € £
2 € 2 4 € € Z € [4 z o z /6w o0l
02> oy oe
0e> 09 02> 0s 0L 0S 09 oL 0L 02> oF poe 7/6rl UW feloL
. . 09 0z. 00€
0S 064} 0L} 00! ov6 052 ov ovo't 09t 09 08l 082 /6 8 10}
00¥> 00p> 00v>
00v> 00b> 00¥> 00¥> 00¥> 00p> 00v> 00> oov> 00v> 00r> 00p> /6d IV [ejoL
0’8 L8 g8 gl 62 6L 08 z8 '8 Lt 8L b - Hd
L L o L rF O
) . . ) . . . . . 10 1'e g'l Qun
10> S/ b 10> 6l ¥l 20 b g 1’0 L'z o'l NN Aypigsn]
101 801 L) 6 e
9Ll 6kl ¥el S1l Gil 9ll ] 81 W] AN ! 01 8oL el w1/fuW Ayuiediy
B dd NI 4V Ad NI v 3d Ni v d4d NI siun Jolewered
86/0E/Y 86/Se/y 86/91/% «86/6/%

(8661 ‘o€ 1udy ybnoiyr ge6 1 ‘6 1Mdy) v ueld 1e Buldwes Areuiwiield wouy synsay [eolhjeuy "g-p alqel

uopeso/areq buidwes

21



sampling, reducing the finished water total arsenic con-
centration to 6.1 to 9.5 ug/l.. Plant A does not have a
sedimentation step following flocculation; therefore, the
majority of the arsenic removal occurred during filtration.
The As(V) attaches to iron flocs and is then removed
during filtration, which is why the PF sampling location
consistently has higher total arsenic concentrations.

McNeill and Edwards (1997a) developed the following
simplified model for predicting arsenic removal at iron
and alum coagulation facilities based on raw water Fe
and Al concentrations:

K x [Fe + AllmM
(1+K x[Fe + AllmM)

Arsenic Sorbed(%)=100x (1)

where K = 78 mM™

This model was based on data collected at over 14 full-
scale facilities, and was able to accurately predict arse-
nic removal within +13% (90th percentile confidence
interval). Applying this model to the preliminary results
from Plant A, the predicted removal ranged between 51
and 62% compared to actual removals ranging from 43
to 52%. During the first sampling event, the actual and
predicted arsenic removal percentages were very close
(51% predicted and 52% actual). However, a 19% differ-
ence in arsenic removal was observed during the last
sampling event in which the calculated removal was 62%
and the actual removal was 43%. Estimated arsenic
removal percentages for the other two sampling events
were within £13% of the actual removal observed. There-
fore, the simplified model appeared to approximate the
arsenic removal at Plant A fairly well.

Other water quality parameters were analyzed to support
understanding of the mechanisms of arsenic removal.
TOC and pH concentrations were relatively constant
throughout the treatment process during the preliminary
sampling phase. Also, the pH was approximately 8.0 and
in the range where no effect on arsenic removal efficien-
cy using iron (lll) salts has been observed in previous
studies (Sorg and Logsdon, 1978; Sorg, 1993; Hering et
al., 1996).

A slight decrease in alkalinity was observed after the
addition of the ferric chloride coagulant (i.e., at the PF
sampling location). This decrease in alkalinity is a result
of a chemical reaction with ferric chloride:

2FeCl, + 3Ca(HCO,), —» 2Fe(OH),J

(2)
+ 3CaCl, + 6CO,

Total aluminum concentrations were below detection
limits at all three locations during each sampling event

22

and were not considered to play a role in arsenic re-
moval; however, the detection limits were relatively high
(400 pg/L). Total manganese concentrations ranged from
<20to 70 ug/L. in the inlet and <20 to 50 pg/L in the
outlet. The total iron concentrations averaged 293 pg/L
at the inlet, 980 pg/L at the prefiltration sampling loca-
tion, and 63 pg/L at the after-filtration sarmpling location.
The increase at the prefiltration location is due to the
addition of FeCl, as a coagulant. The iron then is re-
moved in the filters. It appears that the primary arsenic
removal mechanism at Plant A is adsorption and copre-
cipitation of As(V) with the iron flocs.

Based on the results of the preliminary sampling effort,
only minor changes were made to the approach for the
long-term evaluation. Sampling locations and primary
analytes remained unchanged. However, aluminum, iron,
and manganese analysis was modified to achieve lower
detection limits by using ICP-MS. Also, it was deter-
mined that part of the sample in bottle B from the arsenic
speciation kits would be used to determine dissolved
aluminum, iron, and manganese concentrations.

4.2.4 Long-Term Sampling

Long-term sampling and analysis consisted of 49 weeks
of sampling with 12 arsenic speciation sampling events.
During the long-term sampling phase of this study, water
samples were collected at the same three locations that
were used during the preliminary sampling phase: IN,
PF, and AF. Alkalinity, turbidity, pH, total aluminum, total
iron, total manganese, TOC, and total arsenic analysis
was performed on samples collected each week. Arsenic
speciation sampling was conducted 12 times during the
long-term sampling phase on samples collected from
each sampling location. Dissolved aluminum, iron, and
manganese concentrations at each sampling location
were determined monthly using a sample from bottle B
of the arsenic speciation kits. Additionally, residual sam-
pling was performed during this phase and consisted of
collection and analysis of recycle supernatant water and
sludge from the settling pond. The following subsections
summarize the analytical results for arsenic, other water
quality parameters, and residuals. Figure 4-2 is a pro-